CPT REVISION 2009

Questions

EMQs

1.

A.
choose alternative drug(s)

B.
measure trough drug levels

C.
monitor colour vision and visual fields

D.
monitor full blood count

E.
monitor hepatic function

F.
monitor INR (international normalised ratio)

G.
monitor renal function

H.
no precaution necessary

I.
reduce loading dose

J.
reduce maintenance dose

In each of the scenarios described below each patient is starting a new treatment.  For each scenario select the single most important measure that should be taken when prescribing to minimise the risk of a serious adverse drug reaction.  

1.
A 72-year-old man with moderate renal impairment about to start digoxin.

2.
A 22-year-old woman due to start warfarin for a deep vein thrombosis who is found to be eight weeks pregnant.

3.
A 58-year-old man with hypertension and peripheral vascular disease who is commencing ramipril.

4.
A 64-year-old man with moderate and stable hepatic impairment commencing   gliclazide.

5.
A 44-year-old man with renal impairment and tuberculosis commencing rifampicin, isoniazid and pyrazinamide.

Correct Responses:
J A G J E

2..

Options
A.
chlorpheniramine
B.
cinnarizine
C.
clozapine

D.
codeine
E.
diazepam
F.
haloperidol
G.
levodopa

H.
lithium
I.
lofepramine
J.
sodium valproate

For each sceniario below, select the drug from the above list that is the best treatment.  

1.
A 37-year-old man having radiotherapy for an astrocytoma develops partial epilepsy secondary to the tumour.

2..
A 25-year-old man with a history of schizophrenia presents in an agitated state.  He threatens to jump out of the window on the seventh floor of the hospital.  His family tells you that he stopped taking his medication 4 weeks ago.

3.
A 35-year-old woman who suffers from travel sickness and is about to undertake a long journey as a passenger by car.

4.
A 75-year-old woman has become increasingly depressed and apathetic.  She has good support from family and friends.
5.
A 50-year-old man has not slept for several days and has written dozens of 

letters to world leaders.  He was thought to have been depressed three 

months earlier.

Correct Responses:
 J  F  B  I  H

3. 

Options
A.
abciximab

B.
amiloride

C.
atorvastatin

D.
clopidogrel
E.
digoxin
F.
furosemide intravenously

G.
glyceryl trinitrate intravenously

H.
glyceryl trinitrate sublingual spray

I.
hydralazine
J.
isosorbide mononitrate orally
For each of the clinical scenarios select the therapy most likely to treat the problem from the list above:

1
An asymptomatic 35-year-old man with tendon xanthomas and a family history of ischaemic heart disease.

2.
An 83-year-old man with acute severe breathlessness from pulmonary oedema.

3.
A 58-year-old with severe chronic obstructive pulmonary disease requires treatment to reduce frequency of angina attacks.

4.
A well 70-year-old who requires a treatment to be used at home to terminate an attack of angina when it occurs.

5.
A 73-year-old who requires a long-term orally active anti-platelet drug and has bronchospasm in response to non-steroidal anti-inflammatory drugs.

Correct Responses:
 C  F  J  H  D

4. Options
A.
antacid-alginate mixture (Gaviscon)

B.
mebeverine

C.
oesophageal balloon dilatation and omeprazole

D.
omeprazole

E.
omeprazole, amoxycillin and clarithromycin for one week

F.
granisetron

G.
prochlorperazine

H.
propranolol

I.
ranitidine intravenously

J.
ranitidine orally

From the above list choose the most appropriate intervention for the following clinical situations:

1.
prophylaxis of peptic ulceration in a 65-year-old woman receiving non-steroidal anti-inflammatory drugs for rheumatoid arthritis

2.
vomiting in a 35-year-old man receiving chemotherapy, including cis-platin, for a testicular tumour

3.
duodenal ulcer in 55-year-old man, with Helicobacter pylori detected on endoscopy

4.
prevention of variceal bleeding in 50-year-old man with alcoholic cirrhosis and portal hypertension

5.
benign gastric ulcer in a 45-year-old man who is H. pylori-negative

Correct Responses:
 D  F  E  H  J

SBAs

1. An  82-year-old woman presents with unilateral tremor and difficulty in walking, with postural instability. Which of the following is your preferred first-line treatment?

A. amantadine

B. apomorphine

C. co-careldopa

D. entacapone

E. pergolide


Answer: C

2. A 43-year-old Caucasian man has blood pressure readings consistently about 160/100 mm Hg, with no secondary cause and no white coat effect. Which of the following would be your drug of first choice (though you may choose to combine it with another):
A. amlodipine

B. atenolol

C. bendroflumethiazide

D. doxazosin

E. lisinopril


Answer: E

3. A 33-year-old man presents with shortness of breath and Pneumocystis jurovecii  infection is diagnosed. Which of the following would be your antibiotic of first choice?

A. clarithromycin

B. co-trimoxazole

C. meropenem

D. pentamidine

E. rifampicin


Answer: B

4. A 22-year-old woman has just started chemotherapy for non-Hodkin’s lymphoma and has an acute dystonic reaction. Which of the following drugs is most likely to be responsible?

A. cyclizine

B. dexamethasone

C. granisetron

D. lorazepam

E. metoclopramide


Answer: E

5. A  34-year-old man with a hsitory of depression is found unconscious in his flat.  His pupils are dilated and his pulse rate is 110/minute in sinus rhythm. Which of the following drugs is likely to have been responsible?
A. amitriptyline

B. aspirin

C. diazepam

D. fluoxetine

E. paracetamol


Answer: A

6. A 67-year-old man presents with acute shortness of breath, without chest pain. Clinical examination and the chest x-ray indicate pulmonary oedema. Which of the following treatments is likely to have the most rapid effect?

A. bisoprolol

B. diamorphine

C. furosemide
D. glyceryl trinitrate

E. hydrallazine

Answer: D (may be slightly quicker than furosemide)

SCENARIOS FOR PRESCRIBING

In this and the next section the wording of the instructions will be similar to that in the exam but may not be identical, pending modifications by the external examiners. All possible acceptable examples will not be shown.
For each scenario write an initial valid and clinically relevant prescription, making the admittedly unrealistic assumption that the patients will have been on no medication up to that time. Write each drug on a separate line, indicating the dose and the frequency, written as eg X1 or x2 or “at night”. You need not write the duration of treatment unless you intend it to stop or change after a set period and also need not write follow-up prescriptions. You need only write the route of administration if it is not by mouth
1. A 62-year-old man is admitted with a 3-day-history of increasing shortness of breath. On examination his temperature is 37.7 C, he has right lower lobe consolidation and also pitting oedema to his knees and JVP +6 cm. He is in sinus rhythm at 88 bpm and his BP is 133/76 mm Hg and oxygen saturation is 92%.
For instance:

Amoxicillin 500 mg x3 daily  IV (or co-amoxiclav) for 3 days

Clarithromycin 500 mg x 2 daily IV (or erythromycin) for 3 days

Lisinopril 2.5 mg x 1 daily (or equivalent ACEI, ARB not first-line)
Furosemide 40 mg  x1 daily 

2. A 59-year-old woman presents with a several year history of increasing shortness of breath and a productive cough. She has  a smoking  history  of at least 30 pack years but no other medical history. On examination of the chest there is widespread wheeze and coarse crackles cleared by coughing, but the sputum is very viscous though clear. Spirometry confirms a mixture of obstructive and restrictive abnormalities. 
For instance:

Ipratropium inhaler 20 microgrammes x3 daily 
Salbutamol inhaler 200 microgrammes x 3 daily

Carbocisteine 750 mg x 3 daily

PRESCRIPTIONS FOR COMMENT

Write your comments in the form of bullet points, allowing no more than 150 words for each of the cases.

1. A  44-year-old Caucasian man with primary hypertension, treated for 2 years with the drugs shown below. No other medical problems. Current BP 152/78 mm Hg, pulse 48  bpm

         Prescription:

         Bendroflumethiazide 5 mg daily

         Atenolol 100 mg daily

         Comments:

· BP not at target, systolic should be  < 140

· Thiazide dose higher than recommended

· Beta-blockers not first line for hypertension at any age

· Atenolol dose too high, note bradycardia

· Beta-blocker + thiazide combination not recommended, associate with increased incidence of diabetes

2. An 84-year-old woman with idiopathic Parkinson’s disease, treated for 5 years. Recently she has begun to hallucinate and become confused for long periods each day. She also suffers from osteoarthritis of both knees and mild congestive heart failure.
   Prescription:

co-careldopa 25/250 tablets x 6 daily

lisinopril 5 mg x1 daily

furosemide 20 mg x1  daily

diclofenac 75 mg x2 daily

haloperidol 1 mg x2 daily

Comments:
· Co-careldopa dosage very high, reducing it might improve psychiatric symptoms

· Haloperidol will worsen Parkinsonian symptoms

· Diclofenac may worsen control of heart failure, paracetamol preferable
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